





## REVIEW



# Management of rare inherited bleeding disorders: Proposals of the French Reference Centre on Haemophilia and Rare Coagulation Disorders

Marc Trossaert<sup>1</sup> | Valerie Chamouard<sup>2</sup> | Christine Biron-Andreani<sup>3</sup>  |  
Alessandro Casini<sup>4</sup> | Philippe De Mazancourt<sup>5</sup> | Emmanuelle De Raucourt<sup>6</sup> |  
Nicolas Drillaud<sup>1</sup> | Birgit Frotscher<sup>7</sup> | Benoit Guillet<sup>8</sup>  | Aurelien Lebreton<sup>9</sup> |  
Valerie Roussel-Robert<sup>10</sup> | Lucia Rugeri<sup>2</sup>  | Yesim Dargaud<sup>2</sup> 

<sup>1</sup>Haemophilia Treatment Centre, University Hospital of Nantes and French Reference Centre on Haemophilia, Nantes, France

<sup>2</sup>Haemophilia Treatment Centre, University Hospital of Lyon and French Reference Centre on Haemophilia, Lyon, France

<sup>3</sup>Haemophilia Treatment Centre, University Hospital of Montpellier, Montpellier, France

<sup>4</sup>Angiology and Haemostasis Division, Faculty of Medicine, University Hospitals of Geneva, Geneva, Switzerland

<sup>5</sup>Laboratory of Biochemistry and Molecular Genetics, Hospital Ambroise Paré-GHU APHP, Université Paris-Saclay, Boulogne-Billancourt, France

<sup>6</sup>Haemophilia Treatment Centre, APHP Beaujon, Paris, France

<sup>7</sup>Haemophilia Treatment Centre, University Hospital of Nancy, Nancy, France

<sup>8</sup>Haemophilia Treatment Centre, University Hospital of Rennes, Rennes, France

<sup>9</sup>Haemophilia Treatment Centre, University Hospital of Clermont-Ferrand, Clermont-Ferrand, France

<sup>10</sup>Haemophilia Treatment Centre, APHP Cochin, Paris, France

## Correspondence

Yesim Dargaud, French Reference Centre on Haemophilia, Haemophilia Centre, University Hospital of Lyon, 8 rue Guillaume Paradin, Lyon 69008, France.

Email: [ydargaud@univ-lyon1.fr](mailto:ydargaud@univ-lyon1.fr)

## Abstract

**Introduction:** The rare coagulation disorders may present significant difficulties in diagnosis and management. In addition, considerable inter-individual variation in bleeding phenotype is observed amongst affected individuals, making the bleeding risk difficult to assess in affected individuals. The last international recommendations on rare inherited bleeding disorders (RIBDs) were published by the United Kingdom Haemophilia Centre Doctors' Organisation in 2014. Since then, new drugs have been marketed, new studies on surgery management in patients with RIBD have been published, and new orphan diseases have been described.

**Aim:** Therefore, the two main objectives of this review, based on the recent recommendations published by the French Reference Centre on Haemophilia and Rare Bleeding Disorders, are: (i) to briefly describe RIBD (clinical presentation and diagnostic work-up) to help physicians in patient screening for the early detection of such disorders; and (ii) to focus on the current management of acute haemorrhages and long term prophylaxis, surgical interventions, and pregnancy/delivery in patients with RIBD.

This is an open access article under the terms of the [Creative Commons Attribution-NonCommercial-NoDerivs](https://creativecommons.org/licenses/by-nc-nd/4.0/) License, which permits use and distribution in any medium, provided the original work is properly cited, the use is non-commercial and no modifications or adaptations are made.

© 2023 The Authors. *European Journal of Haematology* published by John Wiley & Sons Ltd.

**KEYWORDS**

acute haemorrhage, coagulation factor deficiency, pregnancy, prophylaxis, rare bleeding disorders, surgery

**Novelty Statement****What is the new aspect of your work?**

Guidelines for clinical management of the rare inherited factor deficiencies have not been updated since the last publication of the United Kingdom Haemophilia Centre Doctors' Organization guidelines in 2014. Since then, new drugs have been marketed, news studies on surgery management in patients with rare inherited bleeding disorder have been published, and new orphan diseases (e.g., thrombomodulin variants) have been described. This review includes the more recent therapies.

**What could be the specific clinical relevance of your work?**

This work can help physicians for the management of acute haemorrhages and long term prophylaxis, surgical interventions, and pregnancy/delivery in patients with rare inherited factor deficiencies.

**What is the central finding of your work?**

Optimal therapeutical management of rare factor deficiencies.

**1 | INTRODUCTION**

Haemostasis is a complex and highly regulated process that implicates many pro- and anti-coagulant proteins. Qualitative or quantitative defects in one or several of these proteins may affect this process. For each coagulation factor, there are inherited disorders in which the severity of haemorrhagic symptoms can greatly vary. This review article will focus on therapeutic management of rare inherited bleeding disorders (RIBD) (list in Table 1). Its objective is to summarise the recent recommendations by the French Reference Centre on Haemophilia and Rare Bleeding Disorders (FRCH) to optimise and harmonise their management.

**2 | METHODS**

As RIBD concern a small number of patients, it is almost impossible to design clinical studies with adequate sample size to generate results with high degree of evidence. Moreover, due to the bleeding risk, properly designed randomised studies against placebo cannot be performed. Therefore, the FRCH selected publications on RIBD to collect indirect evidences: previously published international guidelines, systematic reviews, longitudinal observational studies, registries (e.g., the French national rare bleeding disorders registry FranceCoag), meta-analyses on other inherited coagulation diseases. To this aim, they searched the NCBI database, World Federation of Hemophilia,

**TABLE 1** Prevalence for severe factor deficiencies, correlation between factor levels measured in the laboratory and clinical manifestations, and inheritance mode of rare inherited bleeding disorders.

Coagulation factor	Prevalence <sup>a</sup>	Laboratory-clinical data correlation	Transmission mode
Fibrinogen (factor I): Afibrinogenaemia	1/1 000 000	Strong	Autosomal recessive
Factor II	1/2 000 000	Strong	Autosomal recessive
Factor V	1/1 000 000	Weak	Autosomal recessive
Combined factors V + VIII deficiency	1/1 000 000	Strong	Autosomal recessive <sup>b</sup>
Factor VII	1/500 000	Weak	Autosomal recessive
Factor X	1/1 000 000	Strong	Autosomal recessive
Factor XI	1/1 000 000	No	Recessive or dominant
Factor XIII	1/2 000 000	Strong	Autosomal recessive
Combined vitamin K- dependent factor deficiency	Not known	Weak	Autosomal recessive

<sup>a</sup>Approximative data. In some regions where consanguine marriages are frequent and in specific populations, prevalence is higher.

<sup>b</sup>In very rare cases, the factor VIII and FV defects can be transmitted separately by the parents.



Orphanet, Theraique, French Haemophilia Association and the French rare inherited bleeding disorders network (MHEMO) websites using the key words given in Table S1 up to March 2021. They retained only articles in English and French. Expert-based consensus was used when published data were not available. The guideline was reviewed by a board of 34 members of the French Societies on Haemostasis and Thrombosis (GFHT and COMETH). The strength of recommendations is presented in GRADE format (<https://www.has-sante.fr>).

### 3 | MANAGEMENT PROPOSALS

Rare inherited bleeding disorder epidemiology is poorly known (Table 1). Although they are usually transmitted in an autosomal recessive manner, autosomal dominant inheritance has been described for some disorders. Clinically, RIBD are characterised by a wide range of bleeding symptom severity: from asymptomatic condition to major haemorrhagic symptoms (Table 2). The phenotypic profile varies also among patients with the same disorder, and sometimes within the same family.

Rare inherited bleeding disorder diagnosis may be fortuitous following the prescription of haemostasis tests, or after a bleeding event, or in the framework of a family investigation. The laboratory confirmation is often based on standard coagulation tests and the measurement of the activity of the implicated coagulation factor(s) (Table S2A). Gene sequencing may help to confirm the diagnosis by detecting a disease-causing gene variation (Table S2B). Upon identification of a gene variant, genetic counselling may be proposed to identify other family members with the same gene alteration.

After diagnosis, patients must be followed regularly by a multidisciplinary team:

- A physician (haematologist, paediatrician, internal medicine specialist, orthopaedic surgeon or other) in a comprehensive haemophilia care centre;
- Other hospital healthcare professionals (e.g., dentist, pharmacist, laboratory scientist, geneticist, specialised nurses, physiotherapist, psychologist, social assistant);
- Other healthcare professionals, particularly general practitioners.

The regular follow-up visit must be always the occasion to continue and update the patient's therapeutic education. Group sessions could be organised at the local, inter-regional or national level with the contribution of the different specialised centres and with the patients association's support.

Rare inherited bleeding disorder management is mainly based on expert consensus, but these recommendations have a low level of evidence due to the absence of controlled randomised trials.<sup>1</sup> Replacement therapy concerns only patients with proven bleeding phenotype and/or undergoing surgery procedures at high risk of bleeding, or following a major trauma.

This manuscript summarizes therapeutic management of acute bleeding episodes, surgical interventions, pregnancy and delivery in

patients with RIBD, as well as the indications of long-term prophylaxis in these patients. Long term prophylaxis in RIBDs is usually recommended for patients with severe or recurrent spontaneous bleeding episodes, particularly intracranial haemorrhage or recurrent hemarthroses.<sup>2,3</sup>

Management of surgical interventions is one of the most challenging situations in patients with RIBD. A consultation in a specialised centre and a multidisciplinary approach must be proposed before any surgery and during pregnancy/delivery. The bleeding risk of each patient must be defined on the basis of several criteria:

- Bleeding history
- Surgery type and site (Table 4)
- RIBD severity
- Association with other haemostasis deficiencies
- Presence of neutralising inhibitors
- Thrombosis risk

In patients with RIBD undergoing surgery, replacement therapy dosage, target factor trough levels and treatment duration must be adapted in function of the basal factor level (Table 3), bleeding phenotype, and surgery type. The haemostatic thresholds should be defined for each coagulation factor. Two threshold types can be proposed: one to identify patients who will remain asymptomatic,<sup>4,5</sup> and one to protect patients against severe bleeding symptoms.<sup>5</sup> By taking into account the previously published thresholds and the experts' opinion, the FRCH suggests management proposals with revised haemostatic thresholds to guide the therapeutic decision in case of major bleeding accident/trauma, surgery, pregnancy and severe bleeding phenotype that requires long term prophylaxis in patients with RIBD (Table 3).

In addition to the management of delivery and neuraxial anaesthesia in pregnant women with RIBD, management of new-borns from parents with RIBD requires some basic knowledge on rare inherited disorders. It is worthy to emphasize that the children of women with RIBD characterised by autosomal recessive transmission are usually heterozygous and thus asymptomatic. Nevertheless, it is important to confirm that the partner is not consanguineous, does not carry a variant on the same gene and has normal factor level. In case of consanguinity, the risk for the foetus depends on the parents' gene mutational status. It is better to avoid instrumental vaginal delivery, invasive foetal monitoring and the coagulation factor level can be quantified in umbilical cord blood.

### 4 | FIBRINOGEN DISORDERS

Congenital fibrinogen disorders include quantitative (afibrinogenemia, hypofibrinogenemia) and qualitative (dysfibrinogenemia and hypodysfibrinogenemia) disorders. Quantitative fibrinogen deficiencies are associated with bleeding symptoms and poor wound healing, whilst half of patients with dysfibrinogenemia are asymptomatic, 20%–25% present venous or arterial thrombosis and 25% exhibit bleeding symptoms.



**TABLE 2** Summary of the clinical presentation of rare inherited bleeding disorders.

Disease	Bleeding severity	First bleeding episode	Spontaneous or post-trauma/post-surgery bleeding	Intracranial bleeding	Gastro-intestinal bleeding	Muscle/joint bleeding	Echymosis	Mucosal bleeding (epistaxis/gum)	Menorrhagia	Other symptoms
Fibrinogen deficiencies (see also Table 4)	Variable	From birth (neonatal intracranial haemorrhage or umbilical cord) for afibrinogenemia	Both, in function of the defect severity	Afibrinogenemia	Rare	Yes	Yes	Yes	Yes, often severe	Miscarriages (afibrinogenemia) Post-partum bleeding Arterial and venous thrombosis
FII deficiency	Variable		Both, but rare post-surgery	Rare	Rare	Yes	Yes	Yes	Yes	Bleeding risk during delivery (severe deficiency)
FV deficiency	Variable	Rare from birth	Both	Rare	Rare	Less frequent		Yes Gum: 23%–48% Epistaxis: 25%–68% of patients	Yes 8%–50% of patients	
FVII deficiency	Variable		Both	If FVII <1%–2%	Yes (severe forms)	Yes	Yes	Yes	Yes 50%–69% of patients	Arterial and venous thrombosis Bleeding risk during pregnancy/delivery
FX deficiency	Variable	All ages; from birth in severe cases	Both	Yes in severe forms	Yes	Yes (recurrent in severe forms)	Yes	Rare	Yes 50% of patients	Bleeding risk during delivery
FXI deficiency	Variable	Usually late diagnosis	Most often post-trauma/surgery	Rare	Rare	Rare	Yes	Rare	Yes	Bleeding risk during delivery
FXII deficiency	Asymptomatic even in patients with severe deficiency									
FXIII deficiency	Variable	From birth in severe forms (80%); neonatal intracranial haemorrhage or umbilical cord	Both	Yes	Yes (when FXIII <10%)	Yes (when FXIII <10%)	Yes (when FXIII 0%–24%)	Yes	Yes (when FXIII 0%–24%)	Abnormal and late wound healing, miscarriages
Combined FV + FVIII deficiency	Variable, but often moderate/minor	All ages (51% before 5 years of age)	Often post-trauma/post-surgery (33%–92%)	Very rare; cephalhematoma (n = 1)	Rare	Rare	29%–44% of patients	Yes	Yes 33%–100% of patients	Bleeding during ovulation (rare); haemorrhagic ovarian cysts (rare)
Combined vitamin K-dependent factor deficiency	Variable	From birth in severe forms	Both	Yes	Yes, mostly after antibiotics	Yes	Yes	Yes	Yes	Developmental abnormalities, early osteoporosis, reduced hearing, pseudoaxanthoma elasticum, valvular heart disease, midfacial hypoplasia



TABLE 2 (Continued)

Disease	Bleeding severity	First bleeding episode	Spontaneous or post-trauma/post-surgery bleeding	Intracranial bleeding	Gastro-intestinal bleeding	Muscle/joint bleeding	Echymosis	Mucosal bleeding (epistaxis/gum)	Menorrhagia	Other symptoms
Combined FVII + FX deficiency	Asymptomatic-minor	All ages	Often post-trauma/post-surgery	Rare	Rare	Rare	Rare	Rare	Rare	Heart, genitourinary, gastrointestinal, musculoskeletal symptoms caused by the 13q deletion or distal monosomy 13q.
Alpha2-antiplasmin deficiency	Severe if homozygous <sup>a</sup> , to asymptomatic if heterozygous	From birth (if severe)	Post-trauma/post-surgery (late appearance)	Rare	Rare	Rare	Yes	Yes	Yes	N/A
PAI-1 deficiency	From severe for homozygotes to asymptomatic for heterozygotes	From infancy	Rare spontaneous bleeding/post-surgery/post-trauma	Rare	Rare	Rare	Yes	Yes	Yes	Early spontaneous abortion, early delivery. Vaginal and post-partum bleeding.
Thrombomodulin deficiency	Moderate to severe bleeding	All ages	Only post-trauma/post-surgery							

<sup>a</sup>Spontaneous or post-traumatic long-bone diaphyseal hematoma typical of homozygotes.



**TABLE 3** Coagulation factor thresholds for bleeding risk proposed by Mannucci et al,<sup>4</sup> Peyvandi et al,<sup>5</sup> UK Guidelines Mumford et al<sup>1</sup> and FRCH (this review).

Coagulation factor concerned	Half life	Coagulation factor threshold				
		Mannucci et al. 2004	Peyvandi et al. 2012		UK Guidelines Mumford A et al. 2014	FRCH proposals 2021
			Threshold to “remain asymptomatic”	Threshold to “avoid severe bleeding”		
Fibrinogen	80 h	0.5 g/L	1 g/L	“Detectable”	1–1.5 <sup>a</sup> g/L	0.5 g/L
Factor II	100 h	20–30 IU/dL	–	–	20 IU/dL	30 IU/dL <sup>b</sup>
Factor V	25 h	15–20 IU/dL	12 IU/dL	15 IU/dL	15–20 IU/dL	20 IU/dL
Factor VII	4–6 h	15–20 IU/dL	25 IU/dL	8 IU/dL	10–20 <sup>a</sup> IU/dL	20 IU/dL
Factor X	40–60 h	15–20 IU/dL	56 IU/dL	10 IU/dL	20 IU/dL	20 IU/dL
Factor XI	50 h	15–20 IU/dL	26 IU/dL	25 IU/dL	20 IU/dL	15–30 IU/dL <sup>c</sup>
Factor XIII	150 h	2–5 IU/dL	3 IU/dL	15 IU/dL	10–20 IU/dL	20 IU/dL
Factor V + Factor VIII	FV 25 h and FVIII 12 h	15–20 IU/dL	43 IU/dL	8 IU/dL	FV: 15 IU/dL and FVIII: 50 IU/dL	FV: 20 IU/dL and FVIII: 50 IU/dL

<sup>a</sup>For delivery in pregnant women.

<sup>b</sup>For FII deficiency, no data available. A FII level >30% is very likely to ensure normal haemostasis that allows normal loco-regional anaesthesia.

<sup>c</sup>In rare patients with FXI levels up to 30%, abnormal bleeding may occur. Therefore, their personal and family history is very important.

**TABLE 4** Classification of the bleeding risk of surgical procedures in patients with bleeding disorders according Solimeno et al.<sup>91</sup>

Bleeding risk	General surgery	Orthopaedic surgery	Others
Major	<ul style="list-style-type: none"> <li>Procedures “...-ectomy”</li> <li>Procedures “...-otomy”</li> <li>Resection of haemophilic pseudotumours</li> </ul>	<ul style="list-style-type: none"> <li>Osteotomy/arthrodesis</li> <li>Joint replacement /arthroplasty</li> <li>Synovectomy (including arthroscopic)</li> <li>Fracture reduction</li> <li>Amputation</li> <li>Arthroscopy</li> </ul>	<ul style="list-style-type: none"> <li>Extraction of at least 3 teeth (including wisdom teeth)</li> <li>Polypectomies/mucosectomies and biopsies associated with digestive endoscopy</li> </ul>
Minor	<ul style="list-style-type: none"> <li>Placing/removing a central venous catheter</li> </ul>	<ul style="list-style-type: none"> <li>Chemical/radioisotopic synoviorthesis</li> </ul>	<ul style="list-style-type: none"> <li>Extraction of &lt;3 teeth (other than wisdom teeth)</li> <li>Cataract (insertion or removal)</li> <li>Wound debridement</li> </ul>

#### 4.1 | Management of acute haemorrhages

The objective of replacement therapy with fibrinogen concentrate is to reach a fibrinogen level >1 g/L for minor bleedings and >1.5 g/L for major bleedings (Grade 2C).<sup>6</sup> If the fibrinogen level is unknown, an initial dose may be administered (50–70 mg/kg) in emergency situations. In afibrinogenemia, 50–70 mg/kg of fibrinogen increases plasma fibrinogen level to ~1 g/L. Doses and injection frequency after the first fibrinogen infusion is in general 2–4 days but must be adapted in function of the clinical situation and laboratory results. The in vivo half-life of fibrinogen is estimated to be about 3–4 days. In children weighing <40 kg, the fibrinogen dose must be increased by ~20 mg/kg compared with adults.<sup>6–8</sup> For minor bleeding tranexamic acid 1 g three to four times per day can be used (Grade 2C).

In patients with dysfibrinogenemia, replacement therapy with fibrinogen concentrates should be discussed in patients with personal and/or family history of bleeding<sup>6</sup> (Grade 2C), since only 25% of patients with dysfibrinogenemia exhibit bleeding symptoms and the majority of them have high risk of thrombosis (Table 4).

#### 4.2 | Management of surgical procedures

Some non-comparative studies confirmed fibrinogen concentrate efficacy and safety for prophylaxis before surgery.<sup>9</sup> In function of the surgery type and haemorrhagic risk, a fibrinogen trough level of at least 1–1.5 g/L until wound healing seems adapted to most situations. For major surgery or severe bleeding, fibrinogen (50–100 mg/kg)



may be used on day 1 to reach a fibrinogen target level  $>1.5$  g/L (Grade 2C); dosage may then be adapted to maintain a trough level of 1.0–1.5 g/L until wound healing (Table 5).

Tranexamic acid usually given alone for minor bleeding/surgery can also be used as an adjunct treatment for major bleeding/surgery, particularly in mucosal based injuries. Antithrombotic prophylaxis may be discussed for patients receiving replacement therapy with fibrinogen.

Postoperative thromboprophylaxis by low molecular weight heparin is recommended in all patients with dysfibrinogenemia and replacement therapy is used only in case of surgery induced bleeding and in patients with personal history of bleeding symptoms (Grade 2C).

### 4.3 | Management of pregnancy and delivery

Fibrinogen plays a key role in placenta development and maintenance. In pregnant women with afibrinogenemia, substitutive treatment with fibrinogen must be started in the first trimester (Grade 2C).<sup>10</sup> Fibrinogen dosage must be progressively increased due to the physiological increase of its requirement and clearance during pregnancy.<sup>11–14</sup> Although the expert opinions diverge concerning the fibrinogen target level during pregnancy, a level  $>1$  g/L in the first trimester and 1.5–2 g/L in the second and third trimester may be adequate (Grade 2C) (Table 5). Pregnant women with low fibrinogen activity are at risk of placental abruption and/or vaginal bleeding.<sup>12</sup> In women with qualitative defects, the risk of miscarriage is increased,<sup>13</sup> particularly in patients with a variant known to increase the thrombotic risk. Some experts think that in the case of repeated miscarriages, the administration of fibrinogen may facilitate pregnancy maintenance, particularly by diluting the abnormal fibrinogen.<sup>14</sup> In patients with known thrombotic risk and on prophylaxis, thromboprophylaxis should be considered at least during the post-partum period. In women with dysfibrinogenemia, in the absence of bleeding phenotype, specific genetic mutation may be helpful to decide whether replacement therapy is needed for peripartum management.

During delivery, fibrinogen concentrate should be administered to reach a fibrinogen level  $>1.5$  g/L for at least 3 days (Grade 2C) (Table 5). The risk of post-partum haemorrhages and of venous thrombosis is increased in women with any inherited fibrinogen variant.<sup>13</sup>

### 4.4 | Long-term prophylaxis

Currently, there is no specific recommendation for primary or secondary prophylaxis in patients with afibrinogenemia. However, the interest of prophylaxis should be assessed, particularly following a severe bleeding episode, notably intracranial haemorrhage.<sup>8</sup> A fibrinogen trough level  $>0.5$  g/L is recommended during prophylaxis (Grade 2C).<sup>8</sup> Prophylaxis may be started with a weekly frequency. If adaptations are needed, it would be better to increase the administration frequency rather than the dose. Prophylaxis

is very rarely needed for patients with hyperfibrinogenemia or dysfibrinogenemia.

## 5 | FACTOR (F) II DEFICIENCY

Prothrombin deficiency is very rare bleeding disorder. Bleeding symptoms are more severe in patients with plasma FII activity below 10 IU/dL compared to others with higher FII activity.

### 5.1 | Management of acute haemorrhages

In patients with severe FII deficiency, replacement therapy may be justified (in vivo half-life: 3–4 days). For acute bleedings, the European Network of Rare Bleeding Disorders (EN-RBD) retrospective registry suggests one dose of 20–40 IU/kg of prothrombin complex concentrate (PCC) to reach a target FII between 20 and 40 IU/dL (Grade 2).<sup>15</sup> The FII trough level required to avoid spontaneous bleedings must be at least  $>20$  IU/dL. For minor bleeding tranexamic acid 1 g three to four times per day can be considered (Grade 2C).

### 5.2 | Management of surgical procedures

A pre-operative PCC dose of 20–40 IU/kg to reach a target FII level between 20 and 40 IU/dL is recommended (Grade 2).<sup>16</sup> The FII trough level required to avoid postoperative bleeding must be  $>20$  IU/dL (Table 5). Tranexamic acid usually given alone for minor bleeding/surgery can also be used as an adjunct treatment for major bleeding/surgery, particularly in mucosal based injuries.

### 5.3 | Management of pregnancy and delivery

On the basis of two retrospective studies on 22 women, one injection of 20–40 IU/kg of PCC should be considered, from the beginning of labour, to prevent bleeding (Grade 2C)<sup>17</sup> (Table 5).

### 5.4 | Long-term prophylaxis

Long term prophylaxis is recommended for patients with severe or recurrent spontaneous bleeding episodes. For prophylaxis, the recommended PCC dose ranges from 20 to 40 IU/kg once per week to maintain the FII trough level  $\geq 10$  IU/dL (Grade 2C).<sup>1</sup>

## 6 | FV DEFICIENCY

The majority of FV deficiencies are quantitative. In addition to plasma FV, 20% of the total FV are localized in platelet alpha-granules. There is

**TABLE 5** Summary of management of surgical procedures and pregnancy/delivery in patients with rare inherited bleeding disorders.

Disease	Minor surgery	Major surgery	Pregnancy and Delivery
Fibrinogen disorders	<p>For all deficiencies: tranexamic acid alone</p> <p>(1) <i>Intravenous administration:</i> Adults: 1–4 g (1 mL/min) 4 times/day in case of local fibrinolysis; 1 g (1 mL/min) every 6–8 h in case of systemic fibrinolysis. Children: 15–20 mg/kg/day from 1 year (few data); dose adaptation in case of kidney disease, contraindication in case of severe kidney disease.</p> <p>(2) <i>Per os (tablets or vials):</i> Adults: 2–4 g in 24 h Children: 20 mg/kg/day from 1 year (few data); dose adaptation if kidney disease.</p> <p>For oral bleeding, kept in the mouth for 2–3 min before swallowing (local + systemic effect). In infants, the vial content can be put on a compress and used to dab the bleeding site.</p>	<p><i>Pre-surgery treatment:</i></p> <ul style="list-style-type: none"> <li>• Dose: 50–100 mg fibrinogen/kg</li> <li>• Target fibrinogen level: &gt;1.5 g/L</li> </ul> <p><i>Post-surgery treatment:</i></p> <ul style="list-style-type: none"> <li>• Dose: to be adapted</li> <li>• Target fibrinogen level: 1.0–1.5 g/L</li> </ul> <p><i>Treatment duration:</i> Up to wound healing</p> <p><i>Median drug half-life:</i> In function of the chosen fibrinogen concentrate (for example CLOTTAFAC<sup>®</sup>: 66.7 ± 19 h; FIBRYGA<sup>®</sup>: 75.9 ± 23.8 h; RIASTAP<sup>®</sup>: 77.1 h).</p>	<p><i>Pregnancy:</i></p> <ul style="list-style-type: none"> <li>• Prophylaxis to obtain fibrinogen level &gt;1 g/L in the first trimester and 2 g/L afterwards.</li> <li>• To obtain a fibrinogen level &gt;1.5–2 g/L, treatment for at least 3 days.</li> </ul> <p><i>Delivery:</i> Fibrinogen for at least 3 days to obtain a fibrinogen level &gt;1.5–2 g/L.</p>
FII deficiency	<p>For oral bleeding, kept in the mouth for 2–3 min before swallowing (local + systemic effect). In infants, the vial content can be put on a compress and used to dab the bleeding site.</p>	<p><i>Pre-surgery treatment:</i></p> <ul style="list-style-type: none"> <li>• Dose: 20–40 IU/kg PCC every 24–48 h</li> <li>• Target FII level: 20%–40%</li> </ul> <p><i>Post-surgery treatment:</i></p> <ul style="list-style-type: none"> <li>• Dose: ~20–40 IU/kg PCC every 24–48 h</li> <li>• Target FII level: FII &gt;20%</li> </ul> <p><i>Treatment duration:</i> Up to wound healing</p> <p>PCC half-life: 48–60 h FFP (~20 mL/kg) as alternative when PCC unavailable.</p>	<p><i>Pregnancy:</i> not needed.</p> <p><i>Delivery:</i></p> <ul style="list-style-type: none"> <li>• Dose: 20–40 IU/kg PCC from first contractions or before caesarean section</li> <li>• Target FII level: 20%–40%</li> </ul> <p>Additional PCC injections to maintain FII &gt;20% for at least 3 days.</p>
FV deficiency		<p><i>Pre- and post-surgery treatment:</i></p> <ul style="list-style-type: none"> <li>• Dose: 15–25 mL/kg FFP every 12 h if needed</li> <li>• Target FV level &gt;25%</li> </ul> <p><i>Treatment duration:</i> Up to wound healing</p> <p>If clinically ineffective, platelet concentrates with FFP may be discussed.</p>	<p><i>Pregnancy:</i> Not needed.</p> <p><i>Delivery:</i></p> <ul style="list-style-type: none"> <li>• Dose: 15–25 mL FFP/kg from first contractions or before caesarean section</li> <li>• Target FV level: &gt;25%.</li> </ul> <p>Then, 10 mL/kg FFP every 12 h for at least 3 days.</p>
FVII deficiency		<p><i>Pre- and post-surgery treatment:</i></p> <ul style="list-style-type: none"> <li>• Dose: 15–30 µg/kg eptocog alfa (NovoSeven<sup>®</sup>) to be repeated, if needed, every 4–6 h.</li> </ul> <p><i>Treatment duration:</i> Up to wound healing</p> <p>Exceptional use if FVII &gt;20%.</p>	<p><i>Pregnancy:</i> not needed.</p> <p><i>Delivery:</i> 15–30 µg/kg eptocog alfa (NovoSeven<sup>®</sup>) every 4–6 h for at least 3 days if FVII level &lt;20% and symptomatic disease, especially in case of caesarean section; only in case of complications in the other cases.</p>
FX deficiency		<p><i>Pre- and post-surgery treatment:</i></p> <ul style="list-style-type: none"> <li>• Dose: (i) 20–30 IU/kg PCC (up to 60 IU/kg before surgery if major bleeding risk) every 24 h</li> <li>• (ii) Max 60 IU/kg/day COAGAD<sup>®</sup> (plasma-derived FX concentrate)</li> <li>• Target FX level: FX &gt;20%.</li> </ul> <p><i>Treatment duration:</i> up to wound healing</p> <p>Median COAGAD<sup>®</sup> half-life: 48–60 h; recovery: 2% (&gt;12 years) FFP (15–25 mL/kg), if PCC or COAGAD<sup>®</sup> unavailable.</p>	<p><i>Pregnancy:</i> not needed.</p> <p><i>Delivery:</i></p> <ul style="list-style-type: none"> <li>• Dose: (i) 20–40 IU/kg PCC from first contractions or before caesarean section to obtain a FX level &gt; 20% for at least 3 days</li> <li>• (ii) max 60 IU/kg/day COAGAD<sup>®</sup> (plasma-derived FX concentrate)</li> <li>• (iii) 15–25 mL/kg FFP if PCC or COAGAD<sup>®</sup> not available</li> </ul>





TABLE 5 (Continued)

Disease	Minor surgery	Major surgery	Pregnancy and Delivery
FXI deficiency		<p><i>Pre- and post-surgery treatment:</i></p> <ul style="list-style-type: none"> <li>Dose: 10–15 IU/kg HEMOLEVEN<sup>®</sup> (plasma derived FXI concentrate)</li> <li>Target FXI level: &gt;30%</li> </ul> <p><i>Treatment duration:</i> up to wound healing</p> <p>Tranexamic acid to be avoided when using HEMOLEVEN<sup>®</sup>.</p> <p>FFP (15–25 mL/kg), possibly associated with tranexamic acid, if HEMOLEVEN<sup>®</sup> not available.</p>	<p><i>Pregnancy:</i> not needed.</p> <p><i>Delivery:</i></p> <p>If FXI &lt;15% at pregnancy end and no surgery/trauma-induced bleeding history, tranexamic acid; HEMOLEVEN<sup>®</sup> (human FXI; 10–15 IU/kg) only if abnormal bleeding.</p> <p>If FXI &gt;15% at pregnancy end, tranexamic acid and HEMOLEVEN<sup>®</sup> only in case of abnormal bleeding.</p>
FXIII deficiency		<p><i>Pre-surgery treatment:</i></p> <ul style="list-style-type: none"> <li>Dose: 20–40 IU/kg FIBROGAMMIN<sup>®</sup> (plasma derived FXIII concentrate), NovoThirteen<sup>®</sup> (recombinant FXIII)</li> <li>Target FXIII level: &gt;20%</li> </ul> <p><i>Treatment duration:</i> up to wound healing</p> <p><i>Half-life:</i> 9 days (FIBROGAMMIN<sup>®</sup>) and 11.8 days (NovoThirteen<sup>®</sup>)</p> <p><i>Recovery:</i> 1.7% (FIBROGAMMIN<sup>®</sup> and NovoThirteen<sup>®</sup>)</p>	<p><i>Pregnancy:</i></p> <p>prophylaxis with FXIII (FIBROGAMMIN<sup>®</sup>, NovoThirteen<sup>®</sup>) to maintain FXIII level &gt;10%–20% in the first two trimesters and FXIII &gt;30% afterwards.</p> <p><i>Delivery:</i></p> <p>Additional injection of 10–40 IU/kg FIBROGAMMIN<sup>®</sup> from first contractions or before caesarean section.</p>
FV + FVIII deficiency		<p><i>Pre-surgery treatment:</i></p> <ul style="list-style-type: none"> <li>Dose: (i) 15–25 mL/kg FFP</li> <li>(ii) 20–40 IU/kg FVIII or 0.3 µg/kg desmopressin</li> <li>Target factor levels: FV &gt;15% and FVIII &gt;50%</li> </ul> <p><i>Treatment duration:</i> up to wound healing</p>	<p><i>Pregnancy:</i> not needed.</p> <p><i>Delivery:</i></p> <p>if FV &lt;20% at pregnancy end, 15–25 mL/kg FFP from first contractions or before caesarean section to reach FV &gt;25%. Then, 10 mL/kg FFP to maintain FV &gt;20% for at least 3 days. FVIII may be used to maintain FVIII &gt;50% for at least 5 days.</p>
Combined vitamin K-dependent factor deficiency		<p><i>Pre-surgery treatment:</i></p> <ul style="list-style-type: none"> <li>Dose: 20–40 IU/kg PCC + 20 mg vitamin K1;</li> </ul> <p>FFP (~20 mL/kg) as an alternative if PCC not available.</p>	<p><i>Pregnancy:</i> not needed.</p> <p><i>Delivery:</i></p> <p>20–40 IU/kg PCC + 20 mg vitamin K1</p>
FVII + FX deficiency		<p><i>Pre-surgery treatment:</i></p> <ul style="list-style-type: none"> <li>Dose: 20–40 IU/kg PCC</li> <li>Target factor levels: FX &gt;20%</li> </ul> <p><i>Treatment duration:</i> up to wound healing</p>	<p><i>Pregnancy:</i> not needed.</p> <p><i>Delivery:</i></p> <p>20–40 IU/kg PCC</p>
alpha2-antiplasmin deficiency		<p><i>Pre-surgery treatment:</i></p> <ul style="list-style-type: none"> <li>Dose: 5–10 mg/kg tranexamic acid per os every 6 h starting 3 h before surgery, or 20 mg/kg (iv) before surgery</li> </ul> <p><i>Treatment duration:</i> to be continued for 7 days in total<sup>298</sup></p>	<p><i>Pregnancy:</i> not needed.</p> <p><i>Delivery:</i> not needed</p>
PAI-1 deficiency		Anti-fibrinolytic agents	<p><i>Pregnancy:</i> Not needed.</p> <p><i>Delivery:</i> Not needed</p>
Contact phase factor deficiency	Not needed because asymptomatic	Not needed because asymptomatic	<p><i>Pregnancy:</i> Not needed.</p> <p><i>Delivery:</i> Not needed</p>
Thrombomodulin variants	Tranexamic acid	PCC or activated PCC	<i>Delivery:</i> PCC or activated PCC



a weak correlation between the laboratory FV results and the clinical bleeding phenotype of patients.<sup>18,19</sup>

## 6.1 | Management of acute haemorrhages

For acute bleeding episodes, in patients with FV < 20 IU/dL, 15–25 mL/kg of fresh frozen plasma (FFP) is recommended (Grade 2C). In patients with major bleeding risk, the treatment can be continued with FFP, 10 mL/kg every 12 h.<sup>20,21</sup> FV trough level at ~15–25 IU/dL is recommended until resolution. The treatment duration must be adapted to the FV deficiency severity, the bleeding phenotype and the bleeding accident type (in vivo half-life of FV: 36 h). In the presence of anti-FV alloantibodies (inhibitors), replacement therapy is not efficient,<sup>22</sup> thus the infusion of platelet concentrates and/or activated recombinant FVII (rFVIIa) may be considered (Grade 2C).

## 6.2 | Management of surgical procedures

Replacement therapy with FFP is not always needed during surgery. TxAc alone is often enough. For major surgery in patients with severe FV deficiency, FFP should be used at 15–25 mL/kg initially, and then at 10 mL/kg every 12 h (Grade 2C).<sup>19</sup> FV trough level should be maintained at ~15–25 IU/dL until wound healing<sup>19</sup> (Table 5).

No study has evaluated the interest of anti-thrombotic prophylaxis. This should be discussed in function of the patient's bleeding and thrombotic risks and surgery type.

## 6.3 | Management of pregnancy and delivery

FV remains stable during pregnancy. During delivery, FFP is recommended to maintain FV level >25 IU/dL for at least 3 days (Grade 2C).<sup>23</sup> In case of caesarean delivery, FFP should be continued until wound healing (Table 5).

## 6.4 | Long-term prophylaxis

Most patients with symptomatic FV deficiency need on-demand treatment. However, in the rare patients with a severe form, bleedings may start early in life and prophylaxis may be required (suggested dose: 20 mL/kg of FFP twice per week) (Grade 2C).<sup>19</sup>

## 7 | FVII DEFICIENCY

Severe bleeding is usually observed in patients with FVII <10 IU/dL while patients with a plasma FVII >20 IU/dL are usually asymptomatic.<sup>24</sup> Recombinant activated FVII (rFVIIa) is the treatment of choice<sup>25</sup> which replaced plasma derived FVII concentrates.

## 7.1 | Management of acute haemorrhages

For minor bleeding in patients at high bleeding risk, and for all bleeding episodes in patients with low bleeding risk, tranexamic acid (TxAc; 15–20 mg/kg or 1 g every 6 h) is suggested (Grade 2C).<sup>1</sup>

For major bleedings in patients with FVII <20 IU/dL, rFVIIa, 15–30 µg/kg, may be repeated every 4–6 h on day 1 (Grade 2B), and then every 8–12 h. At least three injections are recommended to control bleeding (Grade 2B).<sup>26,27</sup> FVII and rFVIIa concentrates can also be considered with target FVII levels between 20 and 50 IU/dL depending on the severity and intensity of the bleeding.

Occurrence of anti-FVII alloantibodies (inhibitors) is a rare but serious therapeutic challenge. It is seen only in severe FVII deficiency <10 IU/dL.<sup>28,29</sup> Patients were not responsive to rFVIIa. Controversial experiences were reported with activated prothrombin complex concentrate (aPCC).<sup>28</sup> An immune tolerance induction (ITI) regimen with plasma derived-FVII concentrate was successfully used to eradicate inhibitors and post-inhibitor treatment with aPCC was associated with excellent clinical response.<sup>28</sup>

## 7.2 | Management of surgical procedures

Surgery-related bleeding episodes are frequently reported in the literature.<sup>24,30</sup> The FVII threshold level to avoid surgery-related haemorrhages has not been clearly defined.<sup>30,31</sup> The recommendations for bleeding prevention in patients undergoing surgery are based on case reports and registries. The patient's history (particularly previous surgical interventions) is crucial to determine the need of replacement therapy that remains exceptional when FVII >20 IU/dL (Table 5).

- Minor surgery: TxAc alone may be considered for patients at high risk (20 mg/kg in children and 1 g/6–8 h in adults) (Grade 2C). The administration of FVII or rFVIIa may be discussed for patients with severe FVII deficiency (same dosage as for major surgery).
- Major surgery: in patients at high bleeding risk, FVII or rFVIIa should be considered (15–30 µg/kg to be repeated every 4–6 h if needed, at least three injections) (Grade 2B).<sup>1,30,31</sup>

In patients at low bleeding risk, TxAc is the treatment of choice; in case of very high risk surgery (i.e. neurosurgery), rFVIIa can be considered.

When using rFVIIa, the treatment duration can vary from 24 h to several days (i.e. until wound healing for major surgery, and 1–3 days for minor surgery).

## 7.3 | Management of pregnancy and delivery

FVII level usually increases during pregnancy, particularly from the second trimester, in patients with mild and moderate FVII deficiency, but not with severe forms.<sup>31,32</sup> No substitutive treatment is required during pregnancy, and on-demand treatment in patients with severe



FVII deficiency is rarely needed in case of bleeding.<sup>32–34</sup> During delivery, in women with personal history of bleeding and/or factor levels below 20%, FVII concentrate (15–30 µg/kg) can be administered 30–60 min before a caesarean section or when the cervix is fully dilated for vaginal delivery (Grade 2C)<sup>32</sup> (Table 5). In the absence of clinical bleeding tendency, no replacement therapy is needed if FVII level >20 IU/dL.

## 7.4 | Long-term prophylaxis

Patients with a clinically severe FVII deficiency (10% of all patients with FVII deficiency) often present early symptoms, and very low FVII levels. For them prophylaxis seems a good option. However, as the half-lives of FVII and FVIIa are <3 h, long-term prophylaxis is challenging. On the basis of case reports and the Seven Treatment Evaluation Registry, the following prophylaxis modalities have been proposed<sup>35</sup>: plasma-derived FVII concentrate (10–30 IU/kg) or rFVIIa (20–30 µg/kg) two or three times per week. Heavy menstrual bleeding may be an indication for “prophylaxis” on the first days of the menses to reduce bleeding.<sup>36</sup>

The United Kingdom Haemophilia Centre Doctors' Organisation (UKHCDO) recommends long-term prophylaxis in patients with severe familial or personal bleeding history or with FVII level <1 IU/dL, and short-term (6–12 months) prophylaxis in new-borns without personal or familial history of bleeding but with FVII level between 1 and 5 IU/dL (Grade 2B).<sup>1</sup>

## 8 | FX DEFICIENCY

Severe bleeding is frequent in patients with FX <10 IU/dL with 20% of intracranial haemorrhages reported in symptomatic patients.<sup>37</sup> Treatment of severe FX deficiency has been recently improved with the development of a plasma derived FX concentrate.

### 8.1 | Management of acute haemorrhages

Plasma FX activity does not mirror exactly the bleeding risk.<sup>38,39</sup> Therefore, the bleeding severity is the main criterion to guide management. Circulating levels of 20–25 IU/dL usually are sufficient to ensure efficient haemostasis, including in surgical settings.<sup>1,39</sup> Three therapeutic strategies are available:

#### 8.1.1 | Prothrombin complex concentrate

Prothrombin complex concentrate is the most widely prescribed treatment for FX deficiency; 1 IU/kg of FX usually increases the plasma FX activity by 1.8 IU/dL. In practice, PCC doses of 10–15 IU/kg are sufficient to correct haemostasis in patients with FX deficiency (Grade 2C).<sup>1,37–39</sup> Nevertheless, in function of the bleeding severity, higher

doses (25–60 IU/kg) may be required.<sup>38</sup> Then, treatment is adapted to maintain a FX trough level between 10 and 20 IU/dL until recovery.

#### 8.1.2 | Plasma-derived FX concentrate (Coagadex<sup>®</sup>; BioProducts)

Coagadex<sup>®</sup> is a plasma-derived FX concentrate with a half-life of 29.4 h. Phase III clinical trials showed its efficacy and safety at 25 IU/kg for on-demand treatment and short-term prophylaxis. For bleeding episodes, 25 IU/kg of Coagadex<sup>®</sup> should be injected at the first signs and then every 24 h until resolution (Grade 2C).<sup>40–43</sup> In patients with severe FX deficiency requiring prophylaxis, the recommended dose is 25 IU/kg once-twice per week and up to 60 IU/kg in 24 h.<sup>41</sup>

#### 8.1.3 | Fresh frozen plasma

The recommended initial dose is 10–20 mL/kg, followed by 3–6 mL/kg every 12–24 h with the objective of a FX trough level between 10 and 20 IU/dL (Grade 2C).<sup>39</sup>

### 8.2 | Management of surgical procedures

Prothrombin complex concentrate 10–25 IU/kg, administered preoperatively is often enough to avoid bleeding complications.<sup>1,44</sup> In case of non-elective emergency surgery, if the patient is on long-term prophylaxis, PCC pre-surgery dosage must be adapted in function of the last prophylactic injection. Nevertheless, according to the intervention bleeding risk, a higher PCC dose (25–60 IU/kg) may be discussed<sup>44,45</sup> (Table 5).

- Minor surgery or moderate bleeding symptoms: TxAc alone may be considered.
- Major surgery or severe bleeding history: PCC (usually 20–30 IU/kg, and up to 60 IU/kg before surgery if the bleeding risk is very high) every 24 h, if needed, to maintain FX level >20 IU/dL.

Coagadex<sup>®</sup> (plasma-derived human FX concentrate), available in many countries, can be used (up to 60 IU/kg/day) to increase the plasma FX level to 20–50 IU/dL (according to the surgery bleeding risk) (Grade 2C) (Table 5).<sup>43–45</sup> FFP (15–25 mL/kg) may be an alternative, if PCC is not available.

After surgery, a FX trough level >20 IU/dL is recommended until the surgery-linked bleeding risk disappears, and then of 10–20 IU/dL until wound healing.

### 8.3 | Management of pregnancy and delivery

Before delivery, in women with severe FX deficiency, PCC (20–40 IU/kg) is often used to avoid bleeding complications (Grade 2C).<sup>1,46,47</sup>



(Table 5). FFP (15–25 mL/kg) may be an alternative if PCC is not available. Coagadex<sup>®</sup> (plasma-derived FX concentrate) can be used to increase the plasma FX level to 20–50 IU/dL.<sup>48</sup>

## 8.4 | Long-term prophylaxis

No clear recommendation exists for regular prophylaxis (modalities, agent, dose and target trough level) in patients with severe FX deficiency. Most studies concern prophylaxis with PCC.<sup>49</sup> The injection frequency (1–3 times/week) and PCC dose (18–50.8 IU/kg) vary in function of the patient (Grade 2C).<sup>40</sup> Twice-per-week or every-three-day frequencies seem more effective than once per week to maintain FX levels >10 IU/dL in adults and >20 IU/dL in children.<sup>1</sup>

Clinical data are limited on long-term prophylaxis with Coagadex<sup>®</sup> in adults. Initial doses of 25 IU/kg and 40 IU/kg twice per week are recommended for prophylaxis in >12-year-old and in <12-year-old patients, respectively (Grade 2C). Dosage may be adjusted in function of the clinical response and to maintain a minimum FX trough level >5 IU/dL.<sup>41</sup> Prophylaxis with FX is the choice option in adults with thrombotic or cardiovascular disease risk due to the thrombotic accidents reported with PCC in this population.

## 9 | FXI DEFICIENCY

FXI deficiency is more frequently found in communities with high consanguinity rates like Ashkenazi Jews, some populations from Middle-East and Arabic countries. The majority of patients with FXI deficiency are asymptomatic and others exhibit trauma- and/or surgery-induced bleeding.

### 9.1 | Management of acute haemorrhages

There is a poor correlation between plasma level of FXI and the bleeding risk, however a plasma FXI concentration <15 IU/dL may be associated with bleeding complications whereas haemorrhages are rarer with FXI concentrations >15 IU/dL.<sup>50</sup> Post-traumatic bleeds rarely require substitutive treatment. If needed, TxAc alone may be considered, especially in case of haemorrhage in high fibrinolytic activity tissues (Grade 2C).

In patients with severe bleeding, plasma FXI concentrate or FFP, 15–20 mL/kg, may be used to reach a FXI level of ~30–40 IU/dL in function of the bleeding severity (Grade 2C). FXI concentrate should not be combined with TxAc due to the thrombotic risk, and must be reserved for patients with severe bleeding phenotype and without cardiovascular risks.<sup>51</sup> Due to its long half-life and thrombotic risk, FXI concentrate should not be re-injected before 24 h.

A severe complication of replacement therapy in congenital FXI deficiency is the development of inhibitor to infused FXI. When the titer of inhibitor is low, the use of FXI concentrate may be sufficient.

Successful use of low dose rFVIIa 15–30 µg/kg with TxAc was reported without thrombotic adverse event.<sup>52</sup>

### 9.2 | Management of surgical procedures

Surgical procedures at low bleeding risk generally do not require replacement therapy and are performed without preventive treatment or only with TxAc when surgery concerns high fibrinolytic activity tissues. The benefit–risk balance of replacement therapy must always be evaluated, particularly when using plasma FXI concentrate. Treatment, including in patients with severe deficiency, is not systematic, particularly for interventions at high thrombotic risk.<sup>52</sup> Thromboprophylaxis is recommended when replacement therapy is prescribed.

Haemostatic treatment is usually considered for patients with FXI level <15 IU/dL (Table 5).

- Minor surgery or moderate bleeding symptoms: TxAc alone.
- Major surgery or severe bleeding symptoms: FXI concentrate (10–15 IU/kg)<sup>50,52</sup> to maintain the FXI level >30 IU/dL. FXI concentrate should not be combined with TxAc. FFP (15–25 mL/kg), possibly combined with TxAc, can be an alternative if FXI concentrate is not available or in patients at high risk of thrombosis (Grade 2C).

### 9.3 | Management of pregnancy and delivery

Data on FXI levels during pregnancy are contradictory: increase, decrease, or no change. Nevertheless, FXI levels should be monitored at the end of pregnancy in women with a known deficit, and a FXI defect detected at pregnancy end must be confirmed.<sup>53,54</sup> Haemorrhages during delivery are exceptional.<sup>53</sup> The few studies on the bleeding risk related to epidural anaesthesia did not find any increased risk of bleeding in pregnant women with FXI deficiency, but they have several methodological limitations. A recent study reported that in women with known FXI deficiency, epidural anaesthesia, was systematically refused when FXI levels were <30 IU/dL.<sup>55</sup> Replacement therapy for delivery is not systematic, even for women with severe FXI deficiency, and only in function of their bleeding history (Grade 2C) (Table 5). Thromboprophylaxis is needed if a substitutive treatment is prescribed.

### 9.4 | Long-term prophylaxis

Long-term prophylaxis is not justified. Combined oral contraceptives and/or TxAc may be proposed in patients with menorrhagia.<sup>56</sup>

### 9.5 | Contact phase factor (FXII, Plasma Prekallikrein, high molecular weight kinogen) Deficiency

Due to the absence of bleeding risk, no specific treatment is recommended for these patients.<sup>57</sup>



## 10 | FXIII DEFICIENCY

Intracranial haemorrhage is frequent complication in patients with FXIII <10 IU/dL and who are not on long-term prophylaxis.<sup>58,59</sup> Soft tissue and umbilical cord bleed, poor wound healing, foetal losses are other frequent symptoms associated with FXIII deficiency.<sup>60–64</sup>

### 10.1 | Management of acute haemorrhages

Besides long-term prophylaxis, in moderate or severe acute (particularly intracerebral) haemorrhages, the initial recommended plasma derived or recombinant FXIII dose is 20–40 IU/kg (Grade 2C). For patient on prophylaxis, the dose should be adapted.<sup>58</sup> For minor bleedings, TxAc should be considered as first-line treatment, particularly in patients on prophylaxis (Grade 2C). The recommended dose is 20 mg/kg/day in children and 2–4 g/day in adults, in 2–4 doses.<sup>1</sup>

In the absence of recombinant or plasma derived-FXIII concentrate, FFP could be considered for patients with life-threatening haemorrhages. However, physicians should be aware of its very low content of FXIII that is usually insufficient to achieve haemostasis.<sup>64</sup>

### 10.2 | Management of surgical procedures

Preoperative administration of FXIII concentrate (20–40 IU/kg) is sufficient to prevent bleeding (Grade 2C). Dosage should be adapted in patients on long-term prophylaxis (Table 5).

- Minor surgery or moderate bleeding symptoms: TxAc alone, particularly in patients on long-term prophylaxis.<sup>1,58</sup>
- Major surgery or severe bleeding symptoms: FXIII concentrate (20–40 IU/kg) before surgery to maintain FXIII level >20 IU/dL (Grade 2C).<sup>59</sup> One preoperative infusion is usually sufficient due to its long half-life (9–12 days).

The occurrence of anti-factor FXIII inhibitors is a very rare and serious complication, as by-passing agents are not efficient in FXIII deficiency. The use of high dose FXIII concentrates and immune desensitization protocols (immune tolerance induction and immunoadsorption) were described.<sup>65</sup>

### 10.3 | Management of pregnancy and delivery

Prophylactic treatment can prevent early miscarriage in women with severe deficiency; however, the dosage and target trough FXIII levels are still discussed. In 2018, a review proposed to maintain a FXIII trough level >10–20 IU/dL up to the 22nd gestational week with monthly infusions, and then to increase the frequency (every 2–3 weeks) to maintain a trough level >30 IU/dL.<sup>58</sup> Other authors suggested 250 IU/week until the 23rd week of amenorrhoea, and then 500 IU/week until term, and a dose of 1000 IU at delivery with the objective of FXIII trough levels of

12 IU/dL during pregnancy and 35 IU/dL during delivery.<sup>64</sup> A recent retrospective series (13 pregnancies in 9 women) reported no bleeding complication during pregnancy on prophylaxis (400–1250 IU every 2–4 weeks) and during delivery (5 vaginal and 6 caesarean deliveries) with one injection of FXIII concentrate (1250 IU)<sup>66</sup> (Table 5).

### 10.4 | Long-term prophylaxis

There is no international consensus on the practical aspects of prophylaxis (e.g., when to start, the best schema) in FXIII deficiency. However, given the high risk of intracranial haemorrhages, primary long-term prophylaxis should be considered for patients with severe FXIII deficiency. A FXIII dose of 10–40 IU/kg is usually recommended (from 10 IU/kg every 2–6 weeks to 40 IU/kg every 4 weeks) (Grade 2B).<sup>67,68</sup>

## 11 | COMBINED FV AND FVIII DEFICIENCY

Combined FV and FVIII deficiency is caused by genetic variations of two molecular chaperones involved in their intracellular transport: lectin mannose-binding protein 1 (LMAN 1) and multiple coagulation factor deficiency protein (MCFD 2).<sup>69</sup>

### 11.1 | Management of acute haemorrhages

For minor bleedings, TxAc (15–20 mg/kg or 1 g, 3–4 times/day) should be considered.<sup>1</sup> For serious bleeding episodes that require replacement therapy, FFP (15–25 mL/kg)<sup>70</sup> should be considered with FVIII concentrate (20–40 IU/kg) or desmopressin (0.3 µg/kg) for “good responders”.<sup>71,72</sup> (Grade 2C). Treatments should be repeated after 12 h (FFP 10 mL/kg), if needed. Dose and injection frequency must be adapted to maintain FV and FVIII trough levels >15 and >50 IU/dL, respectively.<sup>1</sup> The treatment duration depends on the trauma severity, clinical course, and estimated wound healing time. If the clinical response is insufficient for FV, infusion of platelet concentrate may be considered due to the FV contained in platelet α-granules. It has been reported that rFVIIa (90 µg/kg every 2–3 h) can be effective in some patients showing resistance to the previously described treatments or allergy towards FFP.<sup>70</sup>

In patients with minor bleeding, desmopressin alone may correct the FVIII deficiency.<sup>69</sup>

### 11.2 | Management of surgical procedures

There are very few case reports on surgery. Most interventions were performed in patients who received FFP and in whom FVIII levels were corrected with FVIII concentrate or desmopressin (Table 5). Recently, a group described a patient who underwent abdominal surgery without substitutive treatment with basal FV and FVIII levels of 9.6 and 24.8 IU/dL, respectively.<sup>72</sup>



- Minor surgery or moderated bleeding risk: TxAc alone (15–20 mg/kg for children or 1 g, 4 times per day, for adults).<sup>1</sup>
- Major surgery or severe bleeding risk: FFP (15–25 mL/kg) to maintain FV level >15 IU/dL and FVIII concentrate (20–40 IU/kg) or desmopressin (0.3 µg/kg)<sup>72</sup> may be considered before surgery to correct and maintain FVIII level > 50 IU/dL until wound healing (Grade 2C).<sup>71</sup> TxAc may be added when the intervention concerns mucosal tissues.

If the FV correction is insufficient, a transfusion of platelet concentrate may be recommended due to the FV contained in  $\alpha$ -granules.

It has been reported that NovoSeven® (rFVIIa, 90 µg/kg every 2–3 h) may be an alternative to FFP in patients with allergy to plasma products.<sup>70</sup>

Thromboprophylaxis can be discussed in patients at high risk of thrombosis and/or for procedures with high thrombosis risk.

### 11.3 | Management of pregnancy and delivery

During pregnancy, FV level remains stable, whereas FVIII level increases progressively. At pregnancy end, FVIII level may be enough to ensure proper haemostasis during delivery. Conversely, FV is usually insufficient. A review found abnormal post-partum bleeding in 32% of the 19 included deliveries that required a red blood cell transfusion in one-third of patients.<sup>73</sup> Perinatal management is based on TxAc, the correction of the FV and FVIII levels with FFP, injection of FVIII or administration of desmopressin<sup>51</sup> (Table 5). FV and FVIII levels must be monitored during the third trimester of pregnancy.

The UK recommendations include a substitutive treatment for women with FV <20 IU/dL and/or FVIII <50 IU/dL in the third trimester.<sup>1,74</sup> It is suggested to perform an FFP infusion (15–25 mL/kg) at delivery start to obtain FV levels between 20 and 40 IU/dL and to repeat (10 mL/kg/12 h) to maintain FV level >20 IU/dL for at least 3 days (Grade 2C). If needed, recombinant FVIII may be considered to reach a FVIII level >50 IU/dL.<sup>1,74,75</sup> Desmopressin also seems effective at delivery.<sup>3,72</sup> TxAc (15–20 mg/kg or 1 g, 3–4 times per day) after delivery may be discussed in patients with abnormal lochia (Grade 2C).

### 11.4 | Long-term prophylaxis

Prophylaxis may be considered in patients with severe deficiency (very rare) and recurrent spontaneous bleeding episodes such as recurrent joint bleeds.<sup>73</sup>

## 12 | COMBINED VITAMIN K-DEPENDENT FACTOR DEFICIENCY

Combined vitamin K-dependent factor deficiency is caused by variations of VKORC1 or GGCX genes which are involved in post-translational gamma carboxylation of vitamin K-dependent proteins.<sup>76</sup>

### 12.1 | Management of acute haemorrhages

Vitamin K is the first-line treatment, but with a relatively heterogeneous clinical response. In most patients, vitamin K (10 mg per os, 2–3 times per week) allows limiting skin/mucosal bleedings and preventing major haemorrhages (Grade 2C). The target factor concentrations are still poorly known. Moreover, administration of vitamin K at important doses does not always lead to the complete correction of FII, FVII, FIX and FX activity, suggesting incomplete carboxylation. Therefore, the dosage must be adapted in function of the patient's clinical symptoms.<sup>76</sup> In case of severe deficiency, the use of prothrombin complex concentrates (PCCs) can be discussed (Grade 2C). Antibiotics must be used with caution because vitamin K-dependent coagulation dysfunction might be induced by long-term use of antibiotics, especially cephalosporins.<sup>77</sup>

### 12.2 | Management of surgical procedures

For major surgery or major bleeding risk, FFP (15–20 mL/kg) has been often used, but repeated infusions may be needed before observing a clinical effect. The use of PCC is less documented for surgery,<sup>78</sup> but its greater efficacy compared to FFP has been proven in patients taking vitamin K antagonists, in whom PCC is the treatment of choice (Table 5).

- Minor surgery or moderate bleeding symptoms: TxAc alone
- Major surgery or severe bleeding symptoms: PCC (~20–40 IU/kg of FIX) combined with vitamin K1 (20 mg) before surgery (Grade 2C).<sup>79</sup> FFP (~20 mL/kg) may be an alternative if PCC is not available (Grade 2C).

### 12.3 | Management of pregnancy and delivery

Same management as for surgery (Table 5).

## 13 | COMBINED FVII AND FX DEFICIENCY

The F7 and F10 genes are located on the long arm of chromosome 13 and are only 2.8 kb apart. Combined FVII and FX deficiency can be caused by different mechanisms i.e. coincidental inheritance of separate coagulation factor deficiencies or a common cause as large deletions comprising both gene loci or complex chromosomal translocations.<sup>80</sup>

### 13.1 | Management of acute haemorrhages

Curative or prophylactic treatment should be considered in function of the FVII and FX levels associated with increased bleeding risk (15–20 IU/dL) in the single factor deficiency.<sup>80</sup> PCC is the first-line



treatment for abnormal bleeding or as prophylaxis before any surgery in patients with FVII or FX levels lower than the safety level, at the same dose recommended for FX deficiency alone (Grade 2C). If PCC is unavailable, FFP may be administered in life-threatening situations. In patients with severe FVII deficiency and bleeding symptoms, the use of rFVIIa may be discussed.

### 13.2 | Management of surgical procedures

Before surgery and when FVII or FX are below the safety level, PCC (same dose as for FX deficiency) is recommended (Grade 2C). If not available, FFP can be considered in emergency situations. In patients with severe FVII deficiency and bleeding symptoms, rFVIIa may be discussed (Table 5).

### 13.3 | Management of pregnancy and delivery

Same management as for surgery (Table 5).

## 14 | ALPHA2-ANTIPLASMIN DEFICIENCY

### 14.1 | Management of acute haemorrhages

Bleeding episodes are usually managed with anti-fibrinolytic agents, such as TxAc (Grade 2C). Desmopressin must be avoided because it can induce the liberation of plasminogen activators that may promote fibrinolysis.<sup>81,82</sup>

### 14.2 | Management of surgical procedures

Surgery-induced bleeding can be avoided by oral or intravenous administration of TxAc (5–10 mg/kg per os before and every 6 h after surgery or 20 mg/kg IV before surgery). It is recommended to continue the treatment for 7 days (Grade 2C).<sup>83</sup>

## 15 | MANAGEMENT OF PREGNANCY AND DELIVERY

Same management as for surgery (Table 5).

## 16 | PAI-1 DEFICIENCY

### 16.1 | Management of acute haemorrhages

Bleeding accidents are managed with anti-fibrinolytic agents (e.g., TxAc). FFP (10–15 mL/kg) may be considered in an emergency, while waiting for the anti-fibrinolytic agent effect.<sup>84</sup>

### 16.2 | Management of surgical procedures

Before surgery, anti-fibrinolytic agents may be considered (intravenous, per os) (Grade 2C).<sup>85</sup>

### 16.3 | Management of pregnancy and delivery

Same management as for surgery (Table 5).

### 16.4 | Long-term prophylaxis

Continuous or intermittent prophylaxis with an anti-fibrinolytic agent associated or not with combined oral contraceptives may be proposed to women with menorrhagia.

## 17 | THROMBOMODULIN VARIANTS

Thrombomodulin (TM) variants are very rare congenital bleeding disorders. Some variants are associated with excessive concentrations of soluble TM responsible for dramatically decreased thrombin generation and bleeding symptoms<sup>86–88</sup>; and other variants are associated with reduced expression of TM on the endothelial cell membrane, responsible for disseminated intravascular coagulation-like symptoms.<sup>89</sup> There is no specific treatment. In patients with bleedings, treatment is symptomatic. PCC and aPCC may be discussed in patients presenting TM p.Cys537Stop mutation.<sup>90</sup>

## 18 | CONCLUSION

Rare inherited bleeding disorders are rare diseases with highly heterogeneous clinical manifestations. Therefore, guidance is limited concerning the best agent and dosage for long-term prophylaxis to reduce bleeding frequency, for on-demand treatment to control bleeding episodes, and for the management of the pregnancy/delivery and peri-operative bleeding risk. The present French guidelines on RIBD management are the result of the synthesis of the available literature data analysed by expert haematologists. However, more research is needed regarding heterozygotes and risk for bleeding with major surgery or trauma and also to precisely identify the factor level thresholds to define each deficit severity and to determine the minimum amount of factor activity required to achieve haemostasis. This will allow proposing robust, evidence-based guidelines to improve the management of patients with severe and moderate RIBD. Until larger studies and high level evidence-based guidelines are available, management of major surgeries or trauma in patients with RIBD should be addressed on a case-by-case basis at multidisciplinary meetings. Although many open questions on RIBD management still need to be addressed, the authors hope that these guidelines may help physicians who are involved in the care of patients with RIBD.



## AUTHOR CONTRIBUTIONS

Trossaert Marc, Chamouard Valerie, Biron-Andreani Christine, Casini Alessandro, De Mazancourt Philippe, De Raucourt Emmanuelle, Drillaud Nicolas, Frotscher Birgit, Guillet Benoit, Lebreton Aurelien, Lucia Rugeri and Dargaud Yesim made literature search, analysed selected publications, wrote the manuscript, edited and gave final approval.

## ACKNOWLEDGEMENTS

The authors are thankful Claire BERGER (Saint-Etienne), Fanny BONHOMME (Genève), Géraldine BOUREILLE (Nantes), Christophe CANEVET (Lille), Sabine CASTET (Bordeaux), Dominique DESPREZ (Strasbourg), Marc FOUASSIER (Nantes), Muriel GIANSILY-BLAIZOT (Montpellier), Benjamin GILLET (Paris), Nicolas GIRAUD (Paris), Anne GODIER (Paris), Audrey HOCHARD (Lille), Michel HANSS (Lyon), Annie HARROCHE (Paris), Yohann JOURDY (Lyon), Cécile LANGLOIS (Nantes), Sandra LE QUELLEC (Lyon), Anne LIENHART (Lyon), Sandrine MEUNIER (Lyon), Claude NEGRIER (Lyon), Sylvie ODENT (Rennes), Caroline OUDOT (Limoges), Florence QUELIN (Paris), Brigitte PAN-PETESCH (Brest), Alain RAMASSAMY (Poitiers), Pascale RICHARD (Paris), Catherine Ternisien (Nantes), Christine Vinciguerra (Lyon), Fabienne Volot (Dijon), Benedicte Wibaut (Lille) for their valuable contribution to the work.

## CONFLICT OF INTEREST STATEMENT

Trossaert Marc has received grants and research support from NovoNordisk, CSL Behring and Octapharma. Chamouard Valerie has received grant/research support from Roche. Biron-Andreani Christine: none. Casini Alessandro acted as a speaker at satellite symposia organized by LFB, performed consulting for LFB and Pentapharma, participated at advisory board of LFB, Octapharma, Takeda and received unrestricted grant from NovoNordisk and CSL Behring. De Mazancourt Philippe: none. De Raucourt Emmanuelle has received funding from CSL Behring for research support, and from CSL Behring, Takeda and LFB for reimbursement for attending symposia and consultant work. Drillaud Nicolas has received educational grant from NovoNordisk and honoraria from CSL Behring, Sobi, Takeda and Octapharma. Frotscher Birgit: none. Guillet Benoit has been consultant for Baxter/Baxalta/Shire/Takeda, CSL Behring, LFB, NovoNordisk, Octapharma, Roche Chugai, Sobi. Lebreton Aurelien: none. Lucia Rugeri has received speaker fees from NovoNordisk, CSL Behring, LFB, Octapharma. Dargaud Yesim has received grants/research support from Bayer, Baxter, Baxalta, Novo Nordisk, CSL Behring, LFB, Pfizer, LeoPharma, Octapharma and Stago; an educational grant from Takeda and honoraria from Bayer, Baxter, NovoNordisk, CSL Behring, Sobi and Octapharma.

## DATA AVAILABILITY STATEMENT

Not applicable as this review article is based on published evidence and clinical experience reported in the literature. There is no original data set except references indicated at the end of the manuscript.

## ORCID

Christine Biron-Andreani  <https://orcid.org/0000-0002-7549-8718>

Benoit Guillet  <https://orcid.org/0000-0003-2938-8013>

Lucia Rugeri  <https://orcid.org/0000-0002-3103-1737>

Yesim Dargaud  <https://orcid.org/0000-0002-4888-1463>

## REFERENCES

- Mumford AD, Ackroyd S, Alikhan R, et al. Guideline for the diagnosis and management of the rare coagulation disorders: a United Kingdom Haemophilia Centre Doctors' Organization guideline on behalf of the British Committee for Standards in Haematology. *Br J Haematol*. 2014;167:304-326.
- Shapiro A. The use of prophylaxis in the treatment of rare bleeding disorders. *Thromb Res*. 2020;196:590-602.
- Todd T, Perry DJ. A review of long-term prophylaxis in the rare inherited coagulation factor deficiencies. *Haemophilia*. 2010;16:569-583.
- Mannucci PM, Duga S, Peyvandi F. Recessively inherited coagulation disorders. *Blood*. 2004;104:1243-1252.
- Peyvandi F, Palla R, Menegatti M, et al. European network of rare bleeding disorders group. Coagulation factor activity and clinical bleeding severity in rare bleeding disorders: results from the European network of rare bleeding disorders. *J Thromb Haemost*. 2012;10:615-621.
- Casini A, Neerman-Arbez M, Ariëns RA, de Moerloose P. Dysfibrinogenemia: from molecular anomalies to clinical manifestations and management. *J Thromb Haemost*. 2015;13:909-919.
- Casini A, von Macken S, Santoro C, et al. Clinical phenotype, fibrinogen supplementation and health-related quality of life in patients with afibrinogenemia. *Blood*. 2021;137:3127-3136.
- Casini A, de Moerloose P, Congenital Fibrinogen Disorders Group. Management of congenital quantitative fibrinogen disorders: a Delphi consensus. *Haemophilia*. 2016;22:898-905.
- Djambas Khayat C, El Khorassani M, Lambert T, et al. Clinical pharmacology, efficacy and safety study of a triple-secured fibrinogen concentrate in adults and adolescent patients with congenital fibrinogen deficiency. *J Thromb Haemost*. 2019;17:635-644.
- Oda T, Itoh H, Kawai K, et al. Three successful deliveries involving a woman with congenital afibrinogenemia - conventional fibrinogen concentrate infusion vs. 'as required' fibrinogen concentrate infusion based on changes in fibrinogen clearance. *Haemophilia*. 2016;22:e478-e481.
- Casini A, De Moerloose P. Can the phenotype of inherited fibrinogen disorders be predicted? *Haemophilia*. 2016;22:667-675.
- Casini A, Blondon M, Lebreton A, et al. Natural history of patients with congenital dysfibrinogenemia. *Blood*. 2015;125:553-561.
- Haverkate F, Samama M. Familial dysfibrinogenemia and thrombophilia. Report on a study of the SSC subcommittee on fibrinogen. *Thromb Haemost*. 1995;73:151-161.
- Lebreton A, Casini A, Alhayek R, Kouteich KL, Neerman-Arbez M, de Moerloose P. Successful pregnancy under fibrinogen substitution in a woman with congenital afibrinogenemia complicated by a postpartum venous thrombosis. *Haemophilia*. 2015;21:e108-e110.
- EN-RBO. RBDs project partners workshop. <http://www.rbdd.eu/index.htm>.
- Jain S, Acharya SS. Management of rare coagulation disorders in 2018. *Transfus Apher Sci*. 2018;57:705-712.
- Harel R, Shani D, Donohoe K. A case of congenital prothrombin deficiency and idiopathic thrombocytopenic purpura in a pregnant female. *Blood Coagul Fibrinolysis*. 2017;28:100-101.
- Park YH, Lim JH, Yi HG, Lee MH, Kim CS. Factor V deficiency in Korean patients: clinical and laboratory features, treatment, and outcome. *J Korean Med Sci*. 2016;31:208-213.
- Tabibian S, Shiravand Y, Shams M, et al. A comprehensive overview of coagulation factor V and congenital factor V deficiency. *Semin Thromb Hemost*. 2019;45:523-543.
- Naderi M, Tabibian S, Hosseini MS, et al. Rare bleeding disorders: a narrative review of epidemiology, molecular and clinical presentations, diagnosis and treatment. *J Pediatr Rev*. 2014;2:31-46.





21. Dorgalaleh A, Alavi SER, Tabibian S, et al. Diagnosis, clinical manifestations and management of rare bleeding disorders in Iran. *Hematology*. 2017;22:224-230.
22. Ardillon L, Lefrançois A, Graveleau J, et al. Management of bleeding in severe factor V deficiency with a factor V inhibitor. *Vox Sang*. 2014;107:97-99.
23. Derwall M, Grottke OJ. Coagulation management for a caesarean delivery in a mother with severe homozygous factor V deficiency. *Clin Anesth*. 2021;74:110402.
24. Benlakhal F, Mura T, Schved J-F, Giansily-Blaizot M, French Study Group of Factor VII Deficiency. A retrospective analysis of 157 surgical procedures performed without replacement therapy in 83 unrelated factor VII-deficient patients. *J Thromb Haemost*. 2011;9:1149-1156.
25. Mariani G, Testa MG, Di Paolantonio T, Molskov Bech R, Hedner U. Use of recombinant, activated factor VII in the treatment of congenital factor VII deficiencies. *Vox Sang*. 1999;77:131-136.
26. Desage S, Chamouard V, Meunier S, et al. Management of intracranial haemorrhage in a newborn with inherited factor VII deficiency with the use of rFVIIa aliquots. *Haemophilia*. 2021;27:e487-e490.
27. Mariani G, Napolitano M, Dolce A, et al. International factor VII deficiency study group. Replacement therapy for bleeding episodes in factor VII deficiency. A prospective evaluation. *Thromb Haemost*. 2013;109:238-247.
28. Franchini M, Marano G, Mengoli C, et al. Inhibitors in patients with congenital bleeding disorders other than hemophilia. *Semin Thromb Haemost*. 2018;44:595-603.
29. Ramezanpour N, Zaker F, Biswas A, Dorgalaleh A. Inhibitor in congenital factor VII deficiency; a rare but serious therapeutic challenge-a systematic literature review. *J Clin Med*. 2021;10(2):211.
30. Mariani G, Dolce A, Batorova A, et al. Recombinant, activated factor VII for surgery in factor VII deficiency: a prospective evaluation - the surgical STER. *Br J Haematol*. 2011;152:340-346.
31. Mariani G, Napolitano M, Ingerslev J, et al. Invasive procedures and minor surgery in factor VII deficiency. *Haemophilia*. 2012;18:e63-e65.
32. Robinson KS. An overview of inherited factor VII deficiency. *Transfus Apher Sci*. 2019;58:569-571.
33. Pfrepper C, Siegemund A, Hildebrandt S, Kronberg J, Scholz U, Niederwieser D. Prophylactic treatment of hereditary severe factor VII deficiency in pregnancy. *Blood Coagul Fibrinolysis*. 2017;28:490-492.
34. Lee EJ, Burey L, Abramovitz S, Desancho MT. Management of pregnancy in women with factor VII deficiency: a case series. *Haemophilia*. 2020;26:652-656.
35. Siboni SM, Biguzzi E, Mistretta C, Garagiola I, Peyvandi F. Long-term prophylaxis in severe factor VII deficiency. *Haemophilia*. 2015;21:812-819.
36. Napolitano M, di Minno MND, Batorova A, et al. Women with congenital factor VII deficiency: clinical phenotype and treatment options from two international studies. *Haemophilia*. 2016;22:752-759.
37. Herrmann FH, Auerswald G, Ruiz-Saez A, et al. Factor X deficiency: clinical manifestation of 102 subjects from Europe and Latin America with mutations in the factor 10 gene. *Haemophilia*. 2006;12:479-489.
38. Todd T, Perry DJ, Hayman E, Lawrence K, Gattens M, Baglin T. Severe factor X deficiency due to a homozygous mutation (Cys364Arg) that disrupts a disulphide bond in the catalytic domain. *Haemophilia*. 2006;12:621-624.
39. Perry DJ. Factor X and its deficiency states. *Haemophilia*. 1997;3:159-172.
40. Liesner R, Akanezi C, Norton M, Payne J. Prophylactic treatment of bleeding episodes in children <12 years with moderate to severe hereditary factor X deficiency (FXD): efficacy and safety of a high-purity plasma-derived factor X (pdFX) concentrate. *Haemophilia*. 2018;24:941-949.
41. Austin SK, Brindley C, Kavakli K, Norton M, Shapiro A, FX Investigator Group. Pharmacokinetics of a high-purity plasma-derived factor X concentrate in subjects with moderate or severe hereditary factor X deficiency. *Haemophilia*. 2016;22:426-432.
42. Austin SK, Kavakli K, Norton M, Peyvandi F, Shapiro A. Efficacy, safety and pharmacokinetics of a new high-purity factor X concentrate in subjects with hereditary factor X deficiency. *Haemophilia*. 2016;22:419-425.
43. Huang JN, Liesner R, Austin SK, Kavakli K, Akanezi C. Plasma-derived factor X concentrate compassionate use for hereditary factor X deficiency: long-term safety and efficacy in a retrospective data-collection study. *Res Pract Thromb Haemost*. 2021;5:e12550.
44. Shapiro A. Plasma-derived human factor X concentrate for on-demand and perioperative treatment in factor X-deficient patients: pharmacology, pharmacokinetics, efficacy, and safety. *Expert Opin Drug Metab Toxicol*. 2017;13:97-104.
45. Escobar MA, Auerswald G, Austin S, Huang JN, Norton M, Millar CM. Experience of a new high-purity factor X concentrate in subjects with hereditary factor X deficiency undergoing surgery. *Haemophilia*. 2016;22:713-720.
46. Spiliopoulos D, Kadir RA. Congenital factor X deficiency in women: A systematic review of the literature. *Haemophilia*. 2019;25:195-204.
47. Teixeira P, Oliveira P, Guerra J, Hamerschlag N, Colombini M, Kalil R. Factor X deficiency and pregnancy: case report and counselling. *Haemophilia*. 2020;26:e148-e150.
48. Krkovic M, Koosova Gajic A, Tarčuković J, et al. Factor X deficiency management for elective caesarean delivery in a pregnant patient. *Am J Case Rep*. 2020;18(21):e920685.
49. Kouides PA, Kulzer L. Prophylactic treatment of severe factor X deficiency with prothrombin complex concentrate. *Haemophilia*. 2001;7:220-223.
50. Santoro C, Di Mauro R, Baldacci E, et al. Bleeding phenotype and correlation with factor XI (FXI) activity in congenital FXI deficiency: results of a retrospective study from a single Centre. *Haemophilia*. 2015;21:496-501.
51. Bolton-Maggs P, Goudemand J, Hermans C, Makris M, de Moerloose P. FXI concentrate use and risk of thrombosis. *Haemophilia*. 2014;20(4):e349-e351.
52. Bauduer F, de Raucourt E, Boyer-Neumann C, et al. Factor XI replacement for inherited factor XI deficiency in routine clinical practice: results of the HEMOLEVEN prospective 3-year postmarketing study. *Haemophilia*. 2015;21:481-489.
53. Gerber GF, Klute KA, Chapin J, Bussel J, DeSancho MT. Peri- and postpartum management of patients with factor XI deficiency. *Clin Appl Thromb Hemost*. 2019;25:1076029619880262.
54. Wiewel-Verschueren S, Arendz IJ, Knol M, Meijer K. Gynaecological and obstetrical bleeding in women with factor XI deficiency - a systematic review. *Haemophilia*. 2016;22:188-195.
55. de Raucourt E, Beurrier P, Volot F, et al. Abstracts MED-MP-028 (147) a French national survey to evaluate neuraxial anesthesia management in pregnant women with FXI deficiency. *Haemophilia*. 2020;26:75.
56. Rodeghiero F. Management of menorrhagia in women with inherited bleeding disorders: general principles and use of desmopressin. *Haemophilia*. 2008;14(1):21-30.
57. Amiral J, Seghatchian J. The contact system at the crossroads of various key patho-physiological functions: update on present understanding, laboratory exploration and future perspectives. *Transfus Apher Sci*. 2019;58:216-222.
58. Menegatti M, Peyvandi F. Treatment of rare factor deficiencies other than hemophilia. *Blood*. 2019;133:415-424.
59. Janbain M, Nugent DJ, Powell JS, St-Louis J, Frame VB, Leissing CA. Use of Factor XIII (FXIII) concentrate in patients with congenital FXIII deficiency undergoing surgical procedures. *Transfusion*. 2015;55:45-50.
60. Boutefroy S, Meunier S, Jousseme E, Rugeri L. Benefits of thromboelastometry for monitoring replacement therapy in patients with severe inherited factor XIII deficiency: 3 illustrative cases. *Haemophilia*. 2019;25:e336-e338.



61. Palla R, Peyvandi F, Shapiro AD. Rare bleeding disorders: diagnosis and treatment. *Blood*. 2015;125:2052-2061.
62. Peyvandi F, Menegatti M. Treatment of rare factor deficiencies in 2016. *Hematol Am Soc Hematol Educ Program*. 2016;663-669.
63. Menegatti M, Palla R, Boscarino M, et al. Minimal factor XIII activity level to prevent major spontaneous bleeds. *J Thromb Haemost*. 2017; 15:1728-1736.
64. Dorgalaleh A, Naderi M, Hosseini MS, et al. Factor XIII deficiency in Iran: a comprehensive review of the literature. *Semin Thromb Hemost*. 2015;41:323-329.
65. Penzes K, Vezina C, Bereczky Z, et al. Alloantibody developed in a factor XIII a subunit deficient patient during substitution therapy; characterization of the antibody. *Haemophilia*. 2016;22:268-272.
66. Rugeri L, Martinaud C, Beurrier P, et al. Gynecological and obstetric outcome in the French cohort of women with factor XIII deficiency. *Thromb Res*. 2020;191:22-25.
67. Ashley C, Chang E, Davis J, Mangione A, Frame V, Nugent DJ. Efficacy and safety of prophylactic treatment with plasma-derived factor XIII concentrate (human) in patients with congenital factor XIII deficiency. *Haemophilia*. 2015;21:102-108.
68. Kerlin BA, Inbal A, Will A, et al. Recombinant factor XIII prophylaxis is safe and effective in young children with congenital factor XIII-A deficiency: international phase 3b trial results. *J Thromb Haemost*. 2017; 15:1601-1606.
69. Shao Y, Wu W, Xu G, Wang X, Ding Q. Low factor V level ameliorates bleeding diathesis in patients with combined deficiency of factor V and factor VIII. *Blood*. 2019;134:1745-1754.
70. Bulato C, Novembrino C, Anzoletti MB, et al. 'In vitro' correction of the severe factor V deficiency-related coagulopathy by a novel plasma-derived factor V concentrate. *Haemophilia*. 2018;24:648-656.
71. Howard C, Lipe B. Combined deficiency of factor V and factor VIII: management during cardiothoracic surgery. *Blood Coagul Fibrinolysis*. 2017;28:267-268.
72. Mansouritorghabeh H, Shirdel A. Desmopressin acetate as a haemostatic elevator in individuals with combined deficiency of factors V and VIII: a clinical trial. *J Thromb Haemost*. 2016;14:336-339.
73. Seligsohn U, Zivelin A, Zwang E. Combined factor V and factor VIII deficiency among non-Ashkenazi Jews. *N Engl J Med*. 1987;307:1191-1195.
74. Fogarty H, Doyle MM, Campbell R, et al. Management of combined factor V and factor VIII deficiency in pregnancy. *J Obstet Gynaecol*. 2019;39:271-272.
75. Mansouritorgabeh H, Rezaieyazdi Z, Pourfathollah AA, Rezai J, Esamaili H. Haemorrhagic symptoms in patients with combined factors V and VIII deficiency in North-Eastern Iran. *Haemophilia*. 2004; 10:271-275.
76. De Vilder E, Debacker J, Vanakker O. GGCX-associated phenotypes: an overview in search of genotype-phenotype correlations. *Int J Mol Sci*. 2017;18:240.
77. Shearer M, Bechtold H, Andrassy K, et al. Mechanism of cephalosporin-induced hypoprothrombinemia: relation to cephalosporin side chain, vitamin K metabolism, and vitamin K status. *J Clin Pharmacol*. 1988;28(1):88-95.
78. Dasi MA, Gonzalez-Conejero R, Izquierdo S, et al. Uniparental disomy causes deficiencies of vitamin K-dependent proteins. *J Thromb Haemost*. 2016;14:2410-2418.
79. Lapcorella M, Napolitano M, Bernardi F, et al. Effective hemostasis during minor surgery in a case of hereditary combined deficiency of vitamin K-dependent clotting factors. *Clin Appl Thromb Hemost*. 2010; 16:221-223.
80. Hutchins K, Rajpurkar M, Stockton DW, Callaghan MU. Factor VII and factor X deficiency in a child with a chromosome 13q duplication and deletion. *Haemophilia*. 2021;27(1):e127-e128.
81. Carpenter SL, Mathew P. Alpha2-antiplasmin and its deficiency: fibrinolysis out of balance. *Haemophilia*. 2008;14:1250-1254.
82. Favier R, Aoki N, de Moerloose P. Congenital alpha(2)-plasmin inhibitor deficiencies: a review. *Br J Haematol*. 2001;114:4-10.
83. Matrane W, Bencharef H, Oukkache B. Congenital Alpha-2 antiplasmin deficiency: a literature survey and analysis of 123 cases. *Clin Lab*. 2020;66(12).
84. Saes JL, Schols SEM, van Heerde WL, Nijziel MR. Hemorrhagic disorders of fibrinolysis: a clinical review. *J Thromb Haemost*. 2018;16: 1498-1509.
85. Karimi M, Bordbar M, Aali M, Bazrafshan A, Tavooosi H, Gerdabi J. Successful delivery in an patient with afibrinogenemia after three abortions: a case report and review of the literature. *Haemophilia*. 2018;24:e63-e66.
86. Dargaud Y, Scoazec JY, Wielders SJH, et al. Characterization of an autosomal dominant bleeding disorder caused by a thrombomodulin mutation. *Blood*. 2015;125:1497-1501.
87. Langdown J, Luddington R, Huntington JA, Baglin TP. A hereditary bleeding disorder resulting from a premature stop codon in thrombomodulin (p.Cys537Stop). *Blood*. 2014;124:1951-1956.
88. Morrow GB, Beavis J, Harper S, Bignell P, Laffan MA, Curry N. Characterisation of a novel thrombomodulin c.1487delC,p.(Pro496Argfs\*10) variant and evaluation of therapeutic strategies to manage the rare bleeding phenotype. *Thromb Res*. 2021;197:100-108.
89. Osada M, Maruyama K, Kokame K, et al. A novel homozygous variant of the thrombomodulin gene causes a hereditary bleeding disorder. *Blood Adv*. 2021;5:3830-3838.
90. Dargaud Y, Jourdy Y, Le Quellec S, et al. Effect of five therapeutic strategies on the coagulation defect induced by the thrombomodulin c.1611C>a mutation. *Br J Haematol*. 2016;174:993-996.
91. Solimeno LP, Escobar MA, Krassova S, Seremetis S. Major and minor classifications for surgery in people with hemophilia: a literature review. *Clin Appl Thromb Hemost*. 2018;24:549-559.

## SUPPORTING INFORMATION

Additional supporting information can be found online in the Supporting Information section at the end of this article.

**How to cite this article:** Trossaert M, Chamouard V, Biron-Andreani C, et al. Management of rare inherited bleeding disorders: Proposals of the French Reference Centre on Haemophilia and Rare Coagulation Disorders. *Eur J Haematol*. 2023;1-18. doi:10.1111/ejh.13941